
REPLACEMENT PARTS ORDERING        OHIO STEEL INDUSTRIES 1-800-652-2321

1

8

19

20
15

43
26

18

7

4

17

40

6

25 3

44

3921

22

2

36

41

14

37

13

42

9

10

11
12

5

16

24

27

28

29

30

31

32

33

34

35

38

4546

23

37
47

ITEM PART NO. DESCRIPTION QTY. ITEM PART NO. DESCRIPTION QTY.
1 6003595 SNOW BLADE WELDMENT 1 25 6003388 VERTICAL ROTATION ASSY 1
2 6003372 PIVOT PLATE WELDMENT 1 26 6003390 FOOT LIFT ASSY 1
3 6003370 LOWER FRAME WELDMENT 1 27 6003394 SUPPORT BRACKET ASSY 2
4 6003374 HORIZONTAL MOUNTING BAR 1 28 6003395 MOUNTING BRACKET PLATE 2
5 6003375 SWIVEL BRACKET 2 29 6003398 L-BRACKET ASSY 2
6 6003339 FOOT LIFT TUBE 1 30 6003399 MOUNTING PLATE BENT 2
7 6003376 FOOT PEDAL ASSY 1 31 6003484 UNIVERSAL PIVOT AXLE 1
8 6003400 EXTENSION SPRING 2 32 6003389 LOCK PLATE 2
9 6003598 WEAR STRIP, POLY 1 33 6003363 3/8" PIN X 1-1/4" 1

10 6003597 EDGE STRIP, STEEL 1 34 6003364 3/8" PIN X 2-3/4" 1
11 6000562 HEX BOLT, 5/16-18 X 1-1/2" 9 35 6003326 3/8-16 x 1-1/4 CARRIAGE BOLT 4
12 3000711 5/16" USS WASHER 9 36 300078 3/8" LOCKWASHER 28
13 3000616 5/16-18 NYLOC NUT 9 37 300069 3/8-16 HEX NUT 28
14 6003377 BLADE PIVOT ROD 1 38 6003327 3/8-16 X 4" CARRIAGE BOLT 8
15 6003378 HANDLE PIVOT PIN 1 39 6001311 COTTER PIN 1
16 6003379 CONNECTOR PIN 2 40 6000372 HAIRPIN COTTER 2
17 6001012 2" SQ TUBE PLUG 1 41 300084 HAIRPIN COTTER 6
18 6003380 1-1/4" SQ TUBE PLUG 4 42 6003366 3/8-16 x 2-3/4 CARRIAGE BOLT 8
19 6003381 3/4-10 x 4" HEX BOLT 1 43 6001284 3/8-16 x 2-1/2 HEX BOLT 8
20 300072 3/4" WASHER 1 44 3000618 3/8-16 NYLOC NUT 2
21 6002927 3/4-10 NYLOC NUT 1 45 6003402 BOLT BAG 1
22 6003403 3/8-16 X 3" HANGER BOLT 2 46 6003602 OWNERS MANUAL 1
23 6003383 SKID SHOE ASSY 2 47 3000111 OSI DECAL 1
24 3000617 3/4-10 HEX NUT 4 48 6003609 WARNING DECAL 1

11

Repair Parts


